
During the meeting, public comments received via e-mail regarding any matter on the 
agenda for consideration will be read out. Per the Public Notice Agenda posted on JEA.com, 
public comments by e-mail must be received no later than 9:00 a.m. on the day of the 
meeting to be read during the public comment portion of the meeting.

Please contact Aileen Cruz by telephone at (904) 776-1911 or by email at
cruza@jea.com if you experience any technical difficulties during the meeting.

Welcome to the 

Awards Meeting
February�12, 202�, 10:00 AM EST

You have been joined to the meeting with your audio muted by default.  

At the designated public comment time we will provide opportunity for you to unmute to speak.
[...]
Project Completion

Start Date: 03/01/2026
End Date: 12/11/2028

N

Last Awarded: 04/27/2023
For additional information contact: Marline McDonald

This contract increase is for construction management and inspection services for the construction of the Christobel Septic Tank Phase-Out area. The scope includes bidding and post-bid services, as well as construction administration throughout the 960-day construction schedule, including progress 
meetings, field reviews, and shop drawing reviews. The scope also includes a full-time inspector to ensure all utilities are constructed safely and in accordance with JEA standards.

JEA staff has reviewed the change order quote and determined the proposed pricing is reasonable when compared to similar projects currently being undertaken by JEA.

The previous award was issued to Mittauer & Associates, Inc., now doing business as CPH Consulting, LLC.

Juli Crawford, Garry Baker, Jordan Pope

Juli Crawford, Garry Baker, Jordan Pope

2



Attachment A Summary ENGINEERING DESIGN SERVICES FOR 
BLACKS FORD WRF EXPANSION FROM 6 MGD TO 12 MGD

Task Discipline Compensation Basis Total Hours Total Cost

1 Project Management and Meetings Lump Sum 184 41,274.49$     
2 Review Existing Information and Data Lump Sum 238 48,105.69$     

3
Project Evauation and Basis of Design Report
(5% Submittal)

Lump Sum 2,744 597,936.02$     

JEA Allowance 100,000.00$     
Grand Total 3,166 787,316.20$     

1 of 1

Award #2 - Supporting Documents 02/12/26



ARDURRA GROUP, INC. 
405 GOLFWAY WEST DR. SUITE 201A 

ST. AUGUSTINE, FL 32095 
PHONE: (904) 593-5607 

1 

Scope of Services for 
Engineering Design Services for the  

Southwest Water Reclamation Facility 
Expansion from 16 MGD to 18 MGD Phase 1 

Article A. Project Purpose 
The purpose of this Scope of Services is for Ardurra Group, Inc. (CONSULTANT) to provide 
Project Management and technical services for JEA’s Southwest Water Reclamation Facility (SW 
WRF) Expansion Project (PROJECT). CONSULTANT was selected by the OWNER based upon 
the proposals submitted in response to Request for Qualification (RFQ) Solicitation #1412056846. 
This scope of services will include planning phase (Phase 1) services only. Design Phase services 
with the associated fee will be provided near the completion of Phase 1 for approval by JEA. 

Background 
The SW WRF (FDEP Permit No. 0026468) currently discharges treated effluent to the St. Johns 
River with an annual average daily flow (AADF) limit of 14 million gallons per day (MGD).  JEA 
recently completed an expansion to increase the headworks and BNR systems to 18 MGD.  This 
next phase of expansion will align the facilities discharge permit with these upgraded capacities, 
requiring further expansion of key unit processes to meet future demand and accommodate flows 
from the recently acquired Normandy Village WWTP service area.  

Scope of Services: 
The scope of services for this project includes engineering and technical services to perform the 
following evaluations (as required in the RFQ) and to summarize the findings and 
recommendations in the following Technical Memoranda (TM) and reports: 

• TM No. 1 – Wastewater Flow and Load Projections

• TM No. 2 – Effluent Management Evaluation

• TM No. 3 – Tertiary Filter Design

• TM No. 4 – Site Wide Improvements Evaluation

• TM No. 5 – Expansion Constructability Evaluation

• Basis of Design Report consolidating the TMs and proving a site plan (about 5% complete
for the design)

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

2 

Task 1 Project Management 
CONSULTANT shall provide project management services for the duration of the work 
described herein.  The work under this task includes: 

Task 1.1 Project Management 

CONSULTANT will manage staff, subconsultants, and cross discipline coordination and 
communication – task includes working with key personnel, assigning work tasks, monitoring 
progress of engineers in multiple disciplines and sub-consultants when needed.  This task also 
includes development of the work and quality management plans, invoicing and progress reports 
to the OWNER. 

Task 1.2 Onsite Kickoff Meeting with Stakeholders 

A kickoff meeting and site visit will be held between OWNER and the CONSULTANT’s project 
team. The kickoff meeting will include a discussion of the project goals and objectives, scope of 
the project, challenges, or issues, permitting approach, schedule, and communication protocols. 
CONSULTANT will prepare minutes of the kickoff meeting and distribute to the team via email. 

Task 1.3 Conceptual Design Alternatives Workshop 

Perform (1) alternatives workshop with key OWNER stakeholders to discuss and finalize the 
recommended alternatives to proceed to preliminary and final design. 

Task 2 Existing Information and Data Review 
CONSULTANT shall collect and review pertinent information and data regarding the PROJECT 
and make this information and data available to the CLIENT.  Information and data that may be 
reviewed includes, but is not limited to, the following: 

• Existing design information.

• Existing operations data including influent and effluent flow and loading characteristics.

• Understanding of operational challenges from the WRF operations team

• OWNER planning data and land use projections.

• Existing geotechnical reports.

• Existing permits and correspondence with Florida Department of Environmental
Protection (FDEP).

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

3 

Task 3 Project Evaluation and Basis of Design 
The work under this task will include the following: 

Task 3.1 TM No. 1 - Wastewater Flow and Load Projections 

JEA plans to decommission the recently acquired Normandy Village WWTP and convey the 
influent wastewater to the SW WRF.  The AADF for the facility is approximately 0.3 MGD and 
the PHFs are reported to be about 1.0 MGD, due to heavy infiltration and inflow in the collection 
system.  Wastewater can be conveyed to the SW WRF through an existing tie-in between the 
Normandy Village WWTP and SW WRF collection system and the collection system has sufficient 
capacity.  JEA are currently negotiating an interlocal agreement with Naval Air Station (NAS) 
Jacksonville to accept up to 1.0 MGD of additional flow. 

This TM will evaluate the impacts of the Normandy Village WWTP and NAS Jacksonville flow 
and loads on the SW WRF which may include evaluating the existing basins at the Normandy 
Village WWTP for use as equalization tanks during PHFs to reduce and equalize the wastewater 
conveyed to the SW WRF. Long-term (2050) flow projections for the SW WRF service area will be 
developed to determine expansion treatment capacity to be used for Final Design.   

Based on data from the existing SW WRF and recent typical wastewater characteristics from the 
Normandy Village WWTP, wastewater loadings will be developed for use as the basis of final 
design for the wastewater treatment facility. CBOD, TSS, total Kjeldahl nitrogen (TKN), total 
Nitrogen (TN), ammonia (NH3N), and total phosphorus (TP) will be the primary wastewater 
constituents of concern. The data will be analyzed for potential infiltration and inflow (I&I) issues 
that may exist at the Normandy Village WWTP.  This task will also include one (1) site visit to 
inspect areas of the collection system where I&I may exist.   

The analysis will be performed with the goal of producing effluent standards below the 
requirements associated with disposal to the outfall. Alternatives for expanding the SW WRF will 
be included in the evaluation.  These alternatives include:  

• Rerating the existing Biological Nutrient Removal (BNR) system

• Expanding the existing BNR as planned in previous phase (add Train 4C and Clarifier #7)

• Utilizing aerobic granular sludge technologies (a pilot test may be proposed in the TM)

A draft TM will be submitted to the OWNER and a workshop will be conducted to review the 
draft TM and discuss the OWNER’s comments. After the workshop, a final TM will be issued for 
this subtask. 

Task 3.2 TM No. 2 – Effluent Management Evaluation 

The current approach for effluent management is to discharge to the existing St. Johns River 
outfall. The evaluation in this TM will include alternatives to increase the capacity of the existing 
outfall.  CONSULTANT will identify additional effluent management options to evaluate with 
the OWNER including rerating the outfall capacity based on reduced effluent nutrient limits, 
installation of an effluent standpipe, effluent peak shaving storage and pumping, and rapid 
infiltration basins (RIBs).   Costs for each option will be developed as part of this evaluation. This 
task will include an evaluation of the existing outfall pipe integrity and provide 
recommendations for improvements.  

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

4 

A draft TM will be submitted to the OWNER and a workshop will be conducted to review the 
draft TM and discuss the OWNER’s comments. After the workshop, a final TM will be issued for 
this subtask. 

Task 3.3 TM No. 3 - Tertiary Filter Design and Pump Station 

New cloth disk tertiary filters will be designed and installed for the expansion to 18 MGD.  The 
tertiary filters will be designed to meet effluent Total Suspended Solids (TSS) limits of 5 mg/L, 
or less.  This TM will identify the design criteria for the new filters including filter layout, phasing 
and location.  A new pump station to pump filtered water from the tertiary filters to the UV 
junction box will be required. The TM will include hydraulic analysis and design criteria for the 
pump station.  Electrical and I&C considerations for the filter will be identified. Constructability 
and maintenance of plant operations related to the installation of the new filters will be addressed 
in this TM.  

A draft TM will be submitted to the OWNER and a workshop will be conducted to review the 
draft TM and discuss the OWNER’s comments. After the workshop, a final TM will be issued for 
this subtask. 

Task 3.4 TM No. 4 – Site Wide Improvements Evaluation 

Various site-wide improvements were identified in the Scope of Services provided in the RFQ.  
Several of the site-wide improvements require evaluation to determine the scope of work 
necessary in final design. These site-wide improvements include (note BNR including 
Secondary Clarifier and Tertiary Filters are included in other TMs): 

• Headworks – Installation of a 3rd mechanical bar screen.
• Grit Removal – Evaluate existing grit removal system and confirm its adequacy.
• UV System – Evaluate, recommend, and construct new UV enclosure and sluice gates.
• Plant Drain Pump Stations – Evaluate, recommend and construct upgrades.
• Drainage – Evaluate, recommend and construct drainage improvements.
• Chemical System – Evaluate, recommend and construct improvements to alum, polymer

and sodium hypochlorite systems.
• Sludge Holding – Evaluate, recommend and construct upgrades to the existing sludge

holding tank.
• Electrical Building, Generator and Fuel Tank – Evaluation of Electrical Building #3,

generator and fuel tank.
• In-Plant Reuse – Evaluate, recommend and construct improvements to the in-plant reuse

system.
• Maintenance Building – Construct bathroom, office space, and bridge crane.

A draft TM will be submitted to the OWNER and a workshop will be conducted to review the 
draft TM and discuss the OWNER’s comments. After the workshop, a final TM will be issued for 
this subtask. 

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

5 

Task 3.5 TM No. 5 – Expansion Constructability Evaluation 

Under this subtask, major constructability concerns will be evaluated and addressed. Specific 
focus areas include influent tie-ins at BNR Train 4C and Clarifier No. 7 (if needed). Below-grade 
utility congestion will be assessed, and feasible alternatives will be developed to minimize 
disruptions to ongoing plant operations. A TM will be prepared to document findings and 
recommendations, serving as the foundation for Maintenance of Plant Operations (MOPO) 
planning throughout final design. 

A draft TM will be submitted to the OWNER and a workshop will be conducted to review the 
draft TM and discuss the OWNER’s comments. After the workshop, a final TM will be issued for 
this subtask. 

 Task 3.6 Basis of Design Report (Approximately 5% Design) 

After the completion of Tasks 3.1 through 3.5, the CONSULTANT will hold a workshop with the 
OWNER to discuss the alternative evaluations and recommendations presented in each TM.  The 
CONSULTANT and OWNER will select one alternative for each TM to proceed to the final design 
phase.  The results will be summarized in a  Basis of Design Report which will include the 
following: 

• Site Plan

• Overall Project Description

• Technical Memoranda

• Deliverable Schedule

These documents will form the basis of design for subsequent reports including the Schematic 
and Conceptual Design Documents which will then be used for FDEP permitting (and other 
permitting) of the WRF. 

Assumptions 
The following assumptions were used in the development of this task order assignment: 

1. JEA to coordinate all land purchase agreements and easement acquisition.
2. Effluent management options will be developed based on the previous work and on current

FDEP allowed approaches.
3. JEA to pay all permitting fees.

Deliverables 
1. Draft and final TMs in electronic format (PDF) and MS WORD.

Article C.  Compensation Provisions 
For performing the engineering services of this Task Order, OWNER agrees to pay 
CONSULTANT a lump sum fee of $ 687,316.20. See Attachment A for the labor hours’ estimate 

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

6 

for the lump sum contract. The lump sum fee shall include compensation for all labor and other 
direct costs for the scope of services specified herein.  

Article D. Period of Service 
The scope of services as defined will begin within five business days after a written notice-to-
proceed from the JEA. The schedule for the Project within this Task Order is anticipated to be 
completed by September 2026 as summarized below:  

• Review of Existing Information and Data Review – 6/1/26.  
• Basis of Design Report – 8/1/26 

With the support of the JEA team, Ardurra will work to deliver the final design for this project 
by late 2027.  

Article E. Authorized Representatives 
The Authorized Representatives designated below are authorized to act with respect to this Task 
Order. Communications between the parties shall be through the Authorized Representatives: 

For JEA For CONSULTANT 

Name:       Tom Hawk, PE 
   Project Manager 

Name:       Kart Vaith, P.E. 
                   Senior Project Manager 

Address:   225 North Pearl Street 
                   Jacksonville, FL 32202 

Address:  405 Golfway West Dr. Suite 201A 
                  St. Augustine, FL 32095 

Telephone: (904) 495-8704 Telephone: (904) 593-5607 

 

  

Award #2 - Supporting Documents 02/12/26



ENGINEERING DESIGN SERVICES FOR  
SOUTHWEST WRF EXPANSION FROM 16 MGD TO 18 MGD 

7 

ATTACHMENT A 
FEES (see spreadsheet) 

Award #2 - Supporting Documents 02/12/26



Award # Type of Award Solicitation # & Short 
Description/Title VP Awardee Funding Source Award Amount Original Award 

Amount New Not-to-Exceed Amendments Term (Projected)
Start Date - End Date

JSEB 
Participation (Y/N) 

If Y, then list
company name(s)
(%, $ - awarded)

1 Minutes Minutes from 11/30/2023 Meeting N/A N/A N/A N/A N/A N/A  N/A  N/A N/A

Cost Participation 2021-3527 Tributary 1B Unit 8 Melendez